METRO

WASTEWATER J P A

Regular Meeting of the Metro Commission
and Metro Wastewater JPA

AGENDA

Thursday, March 1, 2018
12:00 p.m.

9192 Topaz Way (PUD MOC II) Auditorium
San Diego, California

“The Metro JPA’s mission is to create an equitable partnership with the San Diego City Council and Mayor
on regional wastewater issues. Through stakeholder collaboration, open dialogue, and data analysis, the
partnership seeks to ensure fair rates for participating agencies, concern for the environment, and
regionally balanced decisions.”

Note: Any member of the Public may address the Metro Commission/Metro Wastewater JPA on any Agenda
Item. Please complete a Speaker Slip and submit it to the Administrative Assistant or Chairperson prior to the
[...]
e NCO6 - Metropolitan Biosolids Center Improvements: 30% Design Completed

e NCO7 - Miramar Drinking Water Treatment Plant Improvements: Preliminary Planning Ongoing

Pure Water Program Progress Report // 2017 // 2



. Pure Water

SD. SanDiego

Figure 1: North City Project Map

North City

Renewable Energy Miramar
(NC05) Reservoir

North City {‘/r \ Miramar Drinking Water
PWF ~f Treatment Plant
(NCO3) North City Pure (NGo7)

Water PS/PL
(NC04)

S

Phase 1 - %J'
North City North City

WRP
Expansion
(NC02)

MBC Improvements
(NCO06)

Morena PS/PL
MBC = Metro Biosolids Center (NCo1)

PS/PL = Pump Station & Pipeline '
PWF = Pure Water Facility

WRP = Water Reclamation Plant

Pure Water Program Progress Report // 2017 // 3



' Pure Water
SD. SanDiego

Phase 1 - North City Projects

The Pure Water Team has advanced design of Phase 1 - North City projects. The scope of Phase 1 - North
City projects has been refined through the completion of preliminary design and detailed design submittals.
Project details are provided in the following pages:

NCO01 Morena Pump Station and Pipelines Project

The Morena Pump Station and Pipelines Project (Morena Project) is designed to increase wastewater flows to
the North City Water Reclamation Plant, which would require 52 mgd of wastewater to meet both Pure Water
and recycled water needs.

The Morena Project would transport an annual average of 32 mgd of wastewater from four existing sanitary
sewers near the intersection of Friars Road and Morena Boulevard and would use a pump station to send the
wastewater north to the North City Water Reclamation Plant. This would enable the North City Water
Reclamation Plant to operate consistently at 52 mgd and the new North City Pure Water Facility to produce 30
mgd of purified water to add to the drinking water supply system.

A wastewater pump station would be built at the intersection of Sherman and Custer Streets, near Morena
Boulevard (see Figure 2). Two 10.7-mile wastewater pipelines would also be constructed: one pipeline would
transport wastewater from the pump station to the North City Water Reclamation Plant and one would
transport salts and contaminants (brine) from the North City Water Reclamation Plant to the Point Loma
Wastewater Treatment Plant. The wastewater pipelines would start at Sherman Street, follow West Morena
Boulevard to Clairemont Drive, continue to Genesee Avenue and go through University City to the North City
Water Reclamation Plant on Eastgate Mall.

This project would also include construction of two approximately 3.5-mile water pipelines (a 16-inch water
distribution pipeline and a 36-inch transmission main), which would run parallel to the wastewater pipelines
along West Morena Boulevard and Morena Boulevard.

Status: Recently completed 60% Design

Figure 2: Draft Design Rendering for Morena Pump Station

— IMorenalPumps - —~

station Site

Pure Water Program Progress Report // 2017 // 4



sDY

Pure Water
SanDiego

NCO02 North City Water Reclamation Plant Expansion Project

The North City Water Reclamation Plant treats wastewater from several San Diego communities and
distributes recycled water for irrigation and industrial purposes in the northern San Diego region. As part of
the Pure Water Program, the North City Water Reclamation Plant would be expanded from producing 30 mgd
to 52 mgd so the facility can continue to serve recycled water customers as well as provide recycled water to
the future North City Pure Water Facility.

Major design elements for the North City Water Reclamation Plant expansion are illustrated in Figure 3 and
include new secondary clarifiers, addition of chemically-enhanced primary treatment, expansion of the
aeration basins, a new tertiary filter and a new equalization basin. This project also includes design of a 42.5
mgd pump station and a wastewater pipeline that would convey recycled water produced at the North City
Water Reclamation Plant to the future North City Pure Water Facility. The rendering below shows the
upgrades that would be made at the North City Water Reclamation Plant.

Status: Recently completed 60% Design

Figure 3: Draft Design Rendering for North City Water Reclamation Plant Expansion

[ 5 > o ‘ = First Stage
PWEF Influent & : : Bioreactor Basins
Pump Station i 4 A ;

Pure Water Program Progress Report // 2017 // 5



sDY

Pure Water
SanDiego

NCO03 North City Pure Water Facility Project

The North City Pure Water Facility would treat recycled water produced at the North City Water Reclamation
Plant to purified water standards. The new facility would be constructed north of Eastgate Mall across the
street from the existing North City Water Reclamation Plant. The North City Pure Water Facility would feature
a state-of-the-art five-step treatment process that includes:

1. Ozonation

2. Biological Activated Carbon filters

3. Membrane filtration

4. Reverse osmosis

5. Ultraviolet light with advanced oxidation

Other North City Pure Water Facility design elements include chemical feed systems, site work, yard piping
and electrical installations. The facility would also include an operations building, illustrated in Figure 4, which
would house North City Pure Water Facility operations, maintenance and laboratory staff as well as a visitor
center.

Once operational in 2021, the new plant would have a production capacity of up to 34 mgd. The purified
water from the North City Pure Water Facility would be conveyed to Miramar Reservoir. The North City Pure
Water Facility will include a public art component, which is currently in the planning stages.

Status: Recently completed 60% Design

Figure 4: North City Pure Water Facility Draft Design Rendering

Pure Water Program Progress Report // 2017 // 6



sDY

Pure Water
SanDiego

NC04 North City Pure Water Pump Station and Pipeline Project

The North City Pure Water Pump Station and Pipeline Project is needed to convey purified water produced by
the new North City Pure Water Facility to Miramar Reservoir.

The purified water would be pumped from the North City Pure Water Facility by a new 30 mgd pump station,
which would be located on the southeast portion of the North City Pure Water Facility on Eastgate Mall. Next,
the purified water would be conveyed via a pipeline that would start at Eastgate Mall, follow Miramar Road,
tunnel under the Interstate 15 (I-15) Highway, and continue through the Scripps Ranch community up to
Miramar Reservoir. There, the purified water would be dispersed throughout the reservoir via an underwater
pipeline that would be constructed on site and installed along the base of the reservoir.

The North City Pure Water Pump Station and Pipeline Project includes the following:

e 30 mgd purified water pump station

e Over 7.5 miles of 48-inch diameter pipeline

e 0.9 miles of 12-inch to 54-inch diameter underwater pipeline at Miramar Reservoir
e Dechlorination facility (illustrated in Figure 5)

The purified water would blend with the City's imported and local water supplies and be treated again at the
adjacent Miramar Drinking Water Treatment Plant and distributed to customers.

Status: 100% Design submitted for North City Pure Water Pipeline and Dechlorination Facility (design review is
ongoing); 90% Design completed for the North City Pure Water Pump Station

Figure 5: Draft Design Rendering of the North City Pure Water Dechlorination Facility

ummmm: | SN

i

i

Pure Water Program Progress Report // 2017 //7



sDY

Pure Water
SanDiego

NCO05 North City Renewable Energy Project

The North City Renewable Energy Project would capture Miramar Landfill gas to generate energy and help
meet Climate Action Plan targets to reduce greenhouse gas emissions. The project would produce the
majority of power needed for the Phase 1 - North City facilities, including the expanded North City Water
Reclamation Plant, North City Pure Water Facility, North City Pure Water Pump Station, and Metropolitan
Biosolids Center. The City would install a new 15.4 MW generation facility at North City Water Reclamation
Plant, 1.6 MW generation facility at Metropolitan Biosolids Center, landfill gas compressor station and

pipeline.

Status: Currently in Preliminary Design (10%); working with Debt Management, Office of the City Attorney and
consultants to finalize Request for Statement of Qualifications (RFSQ) for issuance in the first quarter of 2018

NC06 Metropolitan Biosolids Center Improvements Project

The Metropolitan Biosolids Center is the City's regional biosolids facility that receives and processes solids
from both the North City Water Reclamation Plant and the Point Loma Wastewater Treatment Plant.
Upgrades and improvements to the existing process systems are necessary. The major project scope
elements at the Metropolitan Biosolids Center are illustrated on Figure 6 and entail improvements to the
following process areas: grit removal, biosolids thickening, anaerobic digestion and centrate pump station.

Status: Recently completed 30% Design

Figure 6: Metropolitan Biosolids Center Improvements Draft Site Plan

Centrate
Pump Station
Upgrades

/ Thickening Centrifuges,
7, Sludge and Polymer Feed Pumps

Dewatering
Sludge and Polymer
Feed Pumps

Grit Removal
Teacup Grit Separator
and Feed Pumps

Thickened Sludge Transfer
Pumps and Pipeline

¥ Digester
#| Mixing Pumps

Fo

NCO07 Miramar Drinking Water Treatment Plant Improvements Project
A potential project to improve the Miramar Drinking Water Treatment Plant in support of Pure Water is being

considered. More details on progress are provided on pages 9-10.

Status: Preliminary planning ongoing; Pump Station Condition Assessment completed December 2017

Pure Water Program Progress Report // 2017 // 8



Pure Water

SDJ sanDiego

Engineering and Process Optimization Supporting Studies

The Pure Water Team has been conducting important studies to confirm program and project scope,
including a full evaluation to assess the potential impacts of integrating purified water into the existing
water and wastewater system.

Advanced Water Treatment Equipment Pre-selection

The Pure Water Team has undertaken a full-scale
testing program to preselect membrane filtration and
ultraviolet equipment and to prequalify reverse osmosis
equipment. The Pure Water Team used a
comprehensive testing protocol with pre-established
performance standards that has allowed the City to
identify which vendors will be considered further for
selection of North City Pure Water Facility equipment.
This approach was used to ensure the treatment
equipment’s performance and reliability, and to control
potential change orders during construction.

Final selection of equipment was completed in 2017 Ultraviolet Disinfection Located at the North City
and vendors are working with the North City Pure Water ~ Demonstration Pure Water Facility

Facility final designer to incorporate layout and

equipment needs. In addition, in 2017, the City started

the process to prequalify antiscalant suppliers to ensure reliable performance of reverse osmosis membranes
at the North City Pure Water Facility. Testing is scheduled to be completed in 2018 with qualifying antiscalant
suppliers to be issued a Request for Proposal following testing.

Miramar Drinking Water Treatment Plant and Distribution System Impacts

Bench- and Pilot-Scale Testing

In 2016, bench-scale testing was conducted to assess the impact Pure Water will have, if any, on the drinking
water system. The study evaluated the impact of blending Pure Water with other raw water supplies on the
reservoirs, treatment plants, and drinking water distribution system to ensure public health protection
following a change in the source water. The Pure Water Team performed in-depth data collection; assessed
operation, mixing and water quality in the reservoirs; and analyzed implications for treatment plant operation
via bench-scale tests. The team investigated implications of the finished water for the distribution system
based on water chemistry modeling and recommended improvements and provided associated costs to
mitigate any potential impacts. In 2017, to supplement the bench-scale work, additional pilot-scale testing is
being conducted to validate the findings from the bench-scale work. The pilot-scale testing is scheduled to be
completed in 2018.

Pump Station Condition Assessment

A condition assessment on the Miramar Reservoir Pump Station was performed in 2017. With the Pure Water
program in place, the Miramar Pump Station will need to be adapted to additional flows and new operations.
The condition assessment evaluates the existing condition of the Miramar Pump Station to ensure that any
required upgrades to the existing pumps along with various mechanical and electrical upgrades to the valves,
piping, and instrumentation and control system are completed prior to receiving purified water.

Pure Water Program Progress Report // 2017 // 9



SD)

Pure Water
SanDiego

The condition assessment was completed in December 2017. The preliminary condition assessment findings
are as follows: pumps and pump check valves require rehabilitation, appurtenances to the pumps and small
piping require replacement, electrical power equipment is in good condition, and the station instrumentation
system programmable logic controllers (PLCs) meet the current standards. Noise assessment study results
indicate that the pump station, while operating at full capacity, meets noise level standards and therefore
does not require any enclosure.

North City Pure Water Facility Research

The City continues to operate and maintain the Demonstration Facility, a 1 mgd plant that comprises the
advanced treatment processes that will be used in the full-scale North City Pure Water Facility. The Pure
Water Team conducted additional research and improvements to the Demonstration Facility to increase
efficiency and answer specific design questions related to life-cycle cost savings and assuring stable operation
of future full-scale facilities.

Grant-funded Research Projects

In 2017, the City was awarded two U. S. Bureau of
Reclamation grant-funded research projects, which the
Pure Water Team is managing. The two grant-funded
research projects are titled “Site Specific Analytical Testing
of Reverse Osmosis Brine Impacts to the Treatment
Process” (Brine Impacts Study) and “Demonstrating
Innovative Control of Biological Fouling of
Microfiltration/Ultrafiltration and Reverse Osmosis
Membranes and Enhanced Chemical and Energy Efficiency
in Water Reuse” (No Chloramine Study).

Brine Impacts Study

A by-product of the North City Pure Water Facility's reverse
osmosis treatment process is brine. The brine produced at
the North City Pure Water Facility will be conveyed to the
Point Loma Wastewater Treatment Plant via the brine
pipeline, which is being designed and constructed as part Quality Testing

of the Morena Project. The objective of the Brine Impacts

Study was to assess the effect of future brine inputs on Chemically Enhanced Primary Treatment (CEPT) and
methane gas production through the anaerobic digestion process at the Point Loma Wastewater Treatment
Plant. The study was completed in September 2017; the preliminary findings show that the current CEPT
baseline can be restored by increasing coagulant doses. In addition, no apparent effects on gas production
were observed.

No Chloramine Study

The objective of the No Chloramine Study is to demonstrate efficiency of the Ozone and Biological Activated
Carbon (BAC) pretreatment to eliminate the need for chloramines, which would result in chemicals and
energy savings and extending the lifecycle of membranes. This study is currently in progress and will
conclude in 2018.

Pure Water Program Progress Report // 2017 // 10



' Pure Water
SDJ sanDiego

Water is the:
i nature.”

=L o

North City Demonstration Pure Water Facility

Tertiary Filter Loading Rate Evaluation

The Pure Water Team recently completed a tertiary filter loading rate evaluation at the North City Water
Reclamation Plant to determine if an equal degree of treatment could be achieved for higher filtration rates.